
1

24 April 2024

Corporate 
Presentation 

AGM 2024

©2024 Memiontec I Private & Confidential



DISCLAIMER

This presentation does not constitute, or form any part of any offer for sale or
subscription of, or solicitation of any offer to buy or subscribe for, any securities in
Memiontec Holdings Ltd. (“Memiontec” or “Company”, and together with its
subsidiaries, the “Group”) in Singapore or any other jurisdiction nor shall it or any part of
it form the basis of, or be relied on in connection with, any investment decision,
contractor commitment whatsoever in this or any jurisdiction.

This presentation may contain forward-looking statements that involve risks and
uncertainties. Actual future performance, outcomes and results may differ materially
from those expressed in forward-looking statements as a result of a number of risks,
uncertainties and assumptions.

The forward-looking statements reflect the current views of Management on future
trends and developments. The information and opinions mentioned in this presentation
is provided as at the date of this presentation and are subject to change without notice.

The information contained in this presentation has not been independently verified. No
representation or warranty expressed or implied is made as to, and no reliance should be
place on, the fairness, accuracy, completeness or correctness of the information or
opinions contained in this presentation.

Neither Memiontec nor any of its affiliates, advisers or representatives shall have any
liability whatsoever (in negligence or otherwise) for any loss howsoever arising, whether
directly or indirectly, from any use, reliance or distribution of this presentation or its
contents or otherwise arising in connection with the presentation.

You are cautioned not to place undue reliance on these forward-looking statements, if
any. If you are in doubt as to the action you should take, you should consult your legal,
financial, tax or other professional adviser(s) immediately.

This presentation has been prepared by Memiontec Holdings Ltd. and its contents have
been reviewed by the Company’s sponsor, ZICO Capital Pte. Ltd. (the “Sponsor”), in
accordance with Rule 226(2)(b) of the Singapore Exchange Securities Trading Limited
(“SGX-ST”) Listing Manual Section B: Rules of Catalist.

This presentation has not been examined or approved by the SGX-ST and the SGX-ST
assumes no responsibility for the contents of this presentation, including the correctness
of any of the statements or opinions made or reports contained in this presentation.

The contact person for the Sponsor is Ms Karen Soh, Managing Director, ZICO Capital
Pte. Ltd., at 77 Robinson Road, #06-03 Robinson 77, Singapore 068896, telephone (65)
6636 4201.



1. COMPANY INTRODUCTION

2. BUSINESS PRESENCE

3. FINANCIAL HIGHLIGHTS

4. MARKET DEMAND & INDUSTRY PROSPECTS

5. BUSINESS STRATEGY

6. FUTURE GROWTH PLANS

OUTLINE

©2024 Memiontec I Private & Confidential



5

MEMIONTEC AT A GLANCEOVERVIEW

Memiontec Holding Ltd is a Singapore-based one-stop total
solution water treatment company with close to 30 years of
experience in water and wastewater management services in
Singapore, Indonesia, China and Vietnam

Company

Memiontec develops reliable, compact, cost-effective, innovative 
and space-efficient customized water and wastewater treatment 
solutions across the entire water value chain with advanced 
technologies1 and in-house capabilities2

Company 
Advantages

4 main business segments:

 Total solutions with engineering, procurement and
construction (“TSEPC”)

 Operations, maintenance and service (“OMS”)

 Sales and distribution of water treatment systems and trading
(“SDS”)

 Sales of water (“SOW”) through Transfer-Own-Operate-Transfer 
(“TOOT”) and Build-Own-Operate-Transfer (“BOOT”) projects

Business 
Model

Memiontec has demonstrated significant growth in the past 5 years :
~ 22% 5-Year Revenue Compound Annual Growth Rate (“CAGR”)
~ 10% 5-Year Average ROE3

~ 14% 5-Year Net Asset Value per Share CAGR4

Financial 
Performance

~22% 5-Year

Revenue CAGR

~S$57M
Book Order

(31 Dec 2023)

S’pore
Indonesia 

China
Vietnam

Singapore
HQ

> 200
Headcount

~S$67M
FY2023 revenue

>100
municipal &

industrial
customers

1. Theuse of membrane, ion exchange, physical, chemical and biological processes
2. Design, engineering, fabrication and assembly capabilities
3. Return on Equity (ROE)is computed based on Net Profit Attributable to Owners of the Company over Equity Attributable to Owners of the Company.
4. Net Assets Value per Share is computed based on Equity attributable to Owners of the Company over the 660,771,000 sharesof the Company.

©2024 Memiontec I Private & Confidential



MEMIONTEC BY YEARSCORPORATE MILESTONES

5

(a) PTMP: PT Memindo Pratama; PTMI: PT Memiontec Indonesia
(b) PT Jakarta Utilitas Propertindo (“PT JUP”) is a wholly-owned subsidiary of PT Jakarta Propertindo, an enterprise which is ultimately owned by the state government, Daerah Khusus Ibukota Jakarta
(c) PT Jakpro Memiontec Air (“PT JMA”) is a joint ventureentity. The remaining 60.0% of PT JMA is owned by PT JUP, an independentthird party to the Group

©2024 Memiontec I Private & Confidential

864

Awarded project for 
penguin life support 

system at Mandai 
Bird Park

Singapore SME 1000 
Ranked Companies

Sales of water at 
TOOT project for 25 

years

2

11

10

Commissioned 1st

BOOT project

Awarded $33.2M
contract by PUB –

Tuas South 
Desalination Plant

Sales of water at 
BOOT project for 

20 + 5 years

1999 2010 2015 2017

Incorporated  
subsidiaries in 

Indonesia -
PTMP & PTMI(a)

OHSAS 18001:2007
ISO 9001:2015 

BizSAFE Star

Expanded 
sales 

overseas

Upgraded to ME11 L5 
BCA contractor 

registration

Start of active 
involvement in public 

sector work

Built award-winning 
Semakau floating 

wastewater treatment 
plant

Incorporated MIT Water 
in China

Singapore SME 
1000 Ranked 

Companies

1992

ME11 L3 BCA 
contractor 

registration

Commenced 
operations in 

Singapore

2019

Upgraded to ME11 L6 
BCA contractor 

registration (No 
Tender Limit)

BCA contractor 
registrations - ME02, 

ME05, SY05 & Class 1 
General Builder 

License
1st TOOT project 

with PT JUP(b)

1st BOOT project 
through PT JMA(c)

1998 2004 2013 2016 2018 2020
Listed on SGX Catalist 

on 5 Mar 2020

Awarded TSEPC & 
OMS  Palembang, 

Makassar and  Jambi 

Secured 2nd BOOT 
project at Pekanbaru 

and sales of water for 
25 years

12

2021

13

Commenced 
works for 2nd

BOOT at Pekan 
Baru

Completed 
Project TSDP

Awarded 
$21.7M contract 

by PUB - Odour 
DTSS 2 Control 
and Air Jumper 

Facilities

2022

Awarded $56.6M 
contract by PUB –

CWRP II C22C 
(Membrane 
Bioreactor)

14

Incorporated  
subsidiary in 

Vietnam

15

2023

Secured BOOT 
project at Nusa 
Dua, Bali and sales 
of water for 25 
years

Invested in JV with 
BOOT project at 
Tanah Merah, 
Indonesia



MEMIONTEC  Integrated Solutions Environmentally green & near zero discharge solution

• Core in-house capabilities with cost effective technological solutions
• Customized solutions to cater to the specific requirements of customers
• Ability to offer various water treatment structures (such as Build-Own-Operate-Transfer (“BOOT”) or Transfer-Own-Operate-Transfer (”TOOT”))

C U S T O M E R S
• Agro
• Power Plant
• Real Estate
• Pulp & Paper
• Food & Beverage
• Refinery, Oil & Gas
• Electronics & 

Semiconductors
• Municipalities

Discharge to the 
sewers and the 

environment

Water Treatment 
Solution (WTS)

Sea Water Treatment 
& Desalination 
Solution (STDS)

COMPLETE WATER 
RECYCLING 
SOLUTIONS

Wastewater 
Treatment Solution 

(WWTS)

Water Recycling  
Treatment Solution 

(WRTS)

F E E D  S O U R C E

Rivers
Lakes
Wells
Reservoirs

Raw Water

Sea Water

NEWater Water

Waste Water

A One-Stop Integrated Water Technology Total Solution Provider

Pure / Ultrapure 
Water Quality

Meet local government 
discharge water requirement

©2024 Memiontec I Private & Confidential



1. COMPANY INTRODUCTION

2. BUSINESS PRESENCE

3. FINANCIAL HIGHLIGHTS

4. MARKET DEMAND & INDUSTRY PROSPECTS

5. BUSINESS STRATEGY

6. FUTURE GROWTH PLANS

OUTLINE

©2024 Memiontec I Private & Confidential



CHINA

SINGAPORE

INDONESIA

VIETNAM (New
Market)

SCALINGUP 
MEMIONTEC

©2024 Memiontec I Private & Confidential



INDONESIA
ON - GOING PROJECTS

COMPLETED PROJECTS

BOOT & TOOT PROJECTS

1

7

15

12

13

11

8

2

14

5

9

10

3 4

6

©2024 Memiontec I Private & Confidential



01 BOOT & TOOT PROJECTS

Pekanbaru BOOT Project
• WTP for Drinking water

• Capacity: 750 LPS

• Completed: 2022

Hutan Kota BOOT Project

• Capacity: 500 LPS

• Completed: 2019

ITDC Nusa Dua, Bali BOOT Project

• Desalination plant for Drinking water

• Capacity: 115 LPS

• On going BOOT Project

Tanah Merah BOOT Project
• WTP for Drinking water

• Capacity: 200 LPS

• On going BOOT Project

Waduk Pluit TOOT Project

• Capacity: 32 LPS

• Completed: 2018

©2024 Memiontec I Private & Confidential



02. COMPLETED PROJECTS

Palembang City Sewage Project
• Aerobic Baffled Reactor, Biotricking Filter &

Chlorination

• Capacity: 230 LPS

• Completed: 2023

Makassar City Wastewater Treatment Plant

• Aerobic Reactor, UV System & Sand and

Carbon Filter

• Capacity: 185 LPS

• Completed: 2023

Pam Jaya Water Treatment Plant
• Moving Bed Blofilm (MBBR) System,

Ultrafiltration

• Capacity: 10 LPS

• Completed: 2021

Jambi City Wastewater Treatment Plant

• Aerobic Reactor, UV System & Sand and Carbon

Filter

• Capacity: 88 LPS

• Completed: 2023

Indolakto Wastewater Treatment Plant

• Moving Bed Blofilm (MBBR) System,

Ultrafiltration & Reserve Osmosis

• Capacity: 10 LPS

• Completed: 2021



03. ON - GOING PROJECTS

Rehabilitation of Oloboju Water 
Treatment Plant

• Aerobic Reactor, UV System & Sand and

Carbon Filter

• Capacity: 185 LPS

Adaro Relocation Intake Project Tarjun Water Treatment Plant

FOI Water Treatment Plant 
Suralaya WTP Plant

• Installation for HDPE Pipe Transmission

8 km
• Upgrading existing WTP system up to

250m3/hour

• Upgrading existing WWTP system from

300 to 600m3/day

• Design & Build WWTP for Power

Plant

• Capacity: 1000m3/day



SINGAPORE
ON - GOING PROJECTS

COMPLETED PROJECTS

1

2

9

10

8

11
6

5

7

12
4

3

©2024 Memiontec I Private & Confidential



01. COMPLETED PROJECTS

Changi Water Reclaimation

Plant

• High Rate Clarification 

System 

• Capacity: 2,300 LPS

Woodleigh Waterworks

• Post-treatment System 

• Capacity: 2,300 LPS

Kranji NEWater Factory

• Reverse Osmosis Membranes 

(Capacity: 900 LPS)

• Microfiltration Membranes 

(Capacity: 1,193 LPS)

Bedok Water Work

• Electrochlorination System 

(Capacity: 1,578 LPS)

• Chlorine Contact Tank 

(Capacity: 1,578 LPS)

Tuas South Desalination Plant

• Ultrafiltration System 

• Capacity: 8,800 LPS

Jurong Water Reclaimation

Plant

• Membrane Bioreactor 

System 

• Capacity: 787 LPS

Semakau Landfill

• Wastewater Treatment 

Plant & Power Generation 

System

• Capacity: 208 LPS

©2024 Memiontec I Private & Confidential

• Animal Life Support System

• Capacity: 388 LPS

Mandai Zoo – Penguin Exhibit



Jurong Island Sewage 

Treatment Plant

• Replacement of M&E Equipment

Kranji NEWater Factory

• Pressurized Microfiltration System

• RO membrane 

• Capacity: 266 LPS

Changi Water Reclaimation Plant

• Phase 2 C22C MBR Plant 

• Capacity: 1,736 LPS

Deep Tunnel Sewerage System Phase 2

• Odour Control & Air Jumpers 

Facilities

02. ON - GOING PROJECTS

©2024 Memiontec I Private & Confidential



1. COMPANY INTRODUCTION

2. BUSINESS PRESENCE

3. FINANCIAL HIGHLIGHTS

4. MARKET DEMAND & INDUSTRY PROSPECTS

5. BUSINESS STRATEGY

6. FUTURE GROWTH PLANS

OUTLINE

©2024 Memiontec I Private & Confidential



KEY FINANCIALS (S$’millions) FY2019 FY2020 FY2021 FY2022 FY2023

Revenue 29.3 34.6 45.6 42.8 66.9

Gross Profit 4.5 5.1 6.3 8.6 9.3

Profit After Tax 0.3 1.3 1.5 2.5 3.2

(Source: Memiontec Annual Report 2023 and SGXNet announcements)

29.3
34.6

45.6
42.8

66.9

0
5

10
15
20
25
30
35
40
45
50
55
60
65
70

FY2019 FY2020 FY2021 FY2022 FY2023

22.9 

27.8 

31.6 

16.8 

50.0 

6.0 

6.5 

14.0 

26.0 

16.8 

0.4 

0.3 

0.0

0.0 

0 5 10 15 20 25 30 35 40 45 50 55 60 65 70

FY2019

FY2020

FY2021

FY2022

FY2023

Singapore

Indonesia

Others

• Revenue surged 56.2% to 
S$66.9m in FY2023, mainly 
due to higher contribution 
from Singapore (approx. 
75%  of total), as more 
TSEPC projects in 
Singapore were completed.

• Gross profit rose by 7.6% 
to S$9.3m correspondingly.  
As Singapore operation 
commanded lower 
margins, the GPM of the 
Group for FY2023 
decreased by 6.3%. The 
lower GPM was impacted 
further by the higher 
financing cost due to 
increasing borrowing 
interest rate

• Operationally, all of the 
Group’s four business 
segments continued to 
deliver positive profit 
contributions in FY2023

PROFIT & LOSS HIGHLIGHTS

Track Record of Growing Revenue and Profitability

0.0



SEGMENTAL PERFORMANCE

REVENUE (S$’millions) FY2019 FY2020 FY2021 FY2022 FY2023

❑ TSEPC 19.6 27.7 41.6 39.1 63.6

❑ OMS 8.4 6.2 3.4 2.8 2.3

❑ Trading and Sales of Water 1.3 0.7 0.6 0.9 1.0

Revenue 29.3 34.6 45.6 42.8 66.9

OPERATING PROFIT (S$’millions) FY2019 FY2020 FY2021 FY2022 FY2023

❑ TSEPC 1.0 2.0 2.9 4.7 5.6

❑ OMS 0.8 0.5 0.5 0.6 0.4

❑ Trading and Sales of Water 0.3 0.1 0.3 0.4 0.3

Operating profit 2.1 2.6 3.7 5.7 6.3

(Source: Memiontec Annual Report 2023 and SGXNet announcements)



BALANCE SHEET: HIGHLIGHTS

KEY FINANCIALS 
(S$’millions, unless otherwise stated)

FY2019 FY2020 FY2021 FY2022 FY2023

Total Assets
22.1 37.5 35.5 38.2 55.2

Equity 9.0 17.1 18.2 19.4 21.7

Net Cash 4.1 9.2 10.2 9.1 2.7

Liquidity Ratios FY2019 FY2020 FY2021 FY2022 FY2023

Gearing Ratio –
Total debt/ Total equity (%)

9% 31% 29% 22% 52%

Current Ratio –
Current assets/ Current liabilities

1.46 2.07 2.31 2.09 1.55

Key Insights

Memiontec Total 
Assets has increased 
by 2.5x from 2019 to 
2023

Net Cash position from 
2019 - 2023

Equity has increased 
by 2.4x from 2019 to 
2023

Low gearing ratio 
provides sufficient 
room to leverage for 
growth and expansion

Resilient & Healthy

(Source: Memiontec Annual Report 2023 and SGXNet announcements)



EARNINGS PER SHARE & NET ASSET VALUE PER SHARE

(Source: Memiontec Annual Report 2023 and SGXNet announcements)

Earnings Per Share (EPS) Net Asset Value (NAV) Per Share

EPA and NAV per share calculation are based on retrospective adjustment to the number of shares. 
Number of shares increased from 220,257,000 to 660,771,000 due to share split of 1 to 3 on 24th May 2022. 

1.67 

2.58 
2.75 2.92 

3.27

 -

 1.00

 2.00

 3.00

 4.00

 5.00

FY2019 FY2020 FY2021 FY2022 FY2023

(Singapore Cents)(Singapore cents)

0.06 

0.20 0.23 

0.39 

0.49 

 -

 0.10

 0.20

 0.30

 0.40

 0.50

 0.60

 0.70

 0.80

FY2019 FY2020 FY2021 FY2022 FY2023



INCREASING DIVIDEND PAYOUT SINCE IPO

At IPO

After IPO

FY2019
25%

FY2020
30%

FY2021
30%

S$0.00115 
per share

S$0.00185 
per share

S$0.00209
per share

S$0.0018
per share 

(after 3-1 
share split)

(Source: Memiontec Annual Report 2023 and SGXNet announcements)

FY2022
30%

FY2023*
40%

66% 
from FY2022

S$0.00196
per share#

Note: Dividend payout % computed based on Dividends over Net 
Profit Attributable to the Owners of the Company.

#Subject to shareholders' approval to be obtained at the annual 
general meeting on 24 April 2024



ORDER BOOK

The order book excludes our long-term 
OMS service rendered by the Group 

over the concession period of 25 years.

Continuous efforts to develop a pipeline of projects and 
increase order book progressively 

In March 2022, Memiontec Secured its Largest Contract to date following Award of a New 
S$56.6 Million Contract by PUB

S$57.1 million
(As at 31 Dec 2023)

(Source: Memiontec Annual Report 2023 and SGXNet announcements)



1. COMPANY INTRODUCTION

2. BUSINESS PRESENCE

3. FINANCIAL HIGHLIGHTS

4. MARKET DEMAND & INDUSTRY PROSPECTS